
Wastewater Lagoon 
Treatment Plant 
Facility Plan Update

January 2024

FINAL

DRAFT

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 i 

 

Contents 
Acronyms and Abbreviations ........................................................................................................................................ vii 

1. Introduction ........................................................................................................................................................ 1-1 

1.1 Purpose and Need ............................................................................................................................................ 1-1 

1.1.1 Statement of Purpose......................................................................................................................... 1-2 
[...]
Addition or modification of pump stations Depending on the alternative selected, the existing pump 
stations might need to be modified and additional pump 
stations may be required. 
Larger effluent pumps will be required in the existing 
Effluent Pump Station as the flows increase 

 

4.2.4.3 Redundancy 

Redundancy requirements at wastewater treatment facilities are key to providing overall plant performance. 
Guidance for reliability and redundancy at WWTPs is provided through EPA (1974) and the IDEQ 
(IDAPA – 58.01.06 – Wastewater Rule, 2006). The reliability and redundancy requirements are included in all 
the alternative evaluations. Table 4-10 presents the reliability and redundancy requirements for various unit 
processes cited by these guidance documents. 

Table 4-10. Wastewater Lagoon Treatment Facility Equipment Replacement 

Unit Process EPA IDEQ 

Mechanically 
Cleaned Screens 

One backup screen (manual or 
mechanical) 

Where two or more mechanically cleaned screens are 
used, the design will provide for taking any unit out of 
service without sacrificing the capability to screen the 
design peak instantaneous flows. 

Pumping 
Systems 

One backup pump for each system 
performing the same function 

With any pump out of service, the remaining pumps 
have capacity to treat the peak hourly flow. 

Grit Removal None None listed. 

Lagoons None None listed, although seepage testing requires 
isolation of the respective lagoon cell (requiring a level 
of redundancy).  

Blowers Sufficient number of blowers to meet 
the oxygen requirements with largest 
unit out of service. At least two units 
shall be installed. 

Sufficient number of blowers to meet the oxygen 
requirements with largest unit out of service. At least 
two units shall be installed. 

 

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-13 

 

4.2.4.4 Operability 

During the review of the existing conditions and development of alternatives, a review of the operability of 
the existing WLTF was completed. Operability is used to describe the features included at the WLTF that 
allow staff to monitor, operate, and maintain unit processes and associated equipment to provide the 
required system performance. As the WLTF is expanded through the planning period identified in the 
facility plan, improvements to the operability of the system will be incorporated. Improvements to the 
operability warranted at the WLTF were developed and are listed in Table 4-11. 

Table 4-11. Wastewater Lagoon Treatment Facility Operability Improvements 

Unit 
Process Control Philosophy/Operations Issues 

Near-term Actions 
Recommended 

SCADA 
System 

The Headworks Building is controlled and monitored via a 
SCADA system. The District’s lift stations are also connected to 
the WLTF SCADA system. If there is a failure at a lift station, an 
autodialer calls the operator. Although this is generally 
effective, more information could be gathered about the issue 
via the SCADA system to allow the operator to be more 
prepared when responding.  

Expand the SCADA system to include 
any new lift stations and new WLTF 
unit processes. 

 

4.2.4.5 Administration, Operations, Laboratory, and Maintenance Buildings 

The administration and operations buildings have been updated and expanded over the years and are 
reported to be sufficient for current and future operations. Recently, a new Operations Building and 
Vehicle Storage Building, to house a water truck and a sewer truck, were constructed to provide additional 
support for the operations of the WLTF. The evaluation in this facility plan assumes no new administration 
and operations building will be needed. 

The existing maintenance facilities are sufficient for current operations but should be reevaluated 
depending on the upgrades carried out at the WLTF. 

Currently, limited treatment system testing is performed onsite and water quality samples are taken to a 
commercial laboratory for analysis. Any upgrades to the existing treatment system that require more 
frequent testing or monitoring would most likely result in the need to construct a space for laboratory 
testing, or potentially expand the agreement with the City of Boise to cover lab testing. 

4.2.4.6 Energy and Sustainability Projects 

The District is committed to energy efficiency and plans to incorporate energy reduction in its criteria for 
future projects. As an example of its commitment, the District has invested in high-efficiency blowers to 
meet the process air demands. Furthermore, controlling the aeration system based on DO levels has the 
potential to save additional energy costs by providing the minimum required DO for treatment. Any new 
pumps installed should also be controlled via VFDs to reduce energy costs. 

4.3 Final Screening of Alternatives 
This section documents the evaluation of the final list of wastewater treatment system alternatives 
developed with the District. 

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-14 

 

4.3.1 Summary of the Wastewater Management Alternatives 

4.3.1.1 Liquids Treatment Enhancement Alternatives 

Based on the District’s level of service goals, vision, and future flows and loads, five wastewater treatment 
alternatives were developed from the list of treatment technologies presented in Chapter 4.2.3. These five 
alternatives allow the District to treat the anticipated wastewater flows and loads during the planning period 
(2023 to 2040). The ADMM 2040 flow is estimated to be 4.08 mgd. Chapter 2 describes the influent 
loadings to the WLTF. The five alternatives are summarized as follows: 

 Alternative 1: Do Nothing/Status Quo. No capital investment would be undertaken as part of this 
alternative. As equipment reaches the end of its useful life, it would be replaced in kind without any 
additional investment or capacity increase made. As flows and loads increase, the existing lagoon 
system effluent water quality would degrade over time as capacity of the system is reached. 
This alternative would incur substantial capacity and O&M charges from the City of Boise and 
subsequently increase cost to the District. 

 Alternative 2: Improved Water Quality to West Boise WRF. This alternative considers discharging 
100 percent of the District’s treated wastewater to West Boise WRF, but with investment in unit processes 
for improved water quality. Lagoon intensification using Entex Technologies WavTex modules (or 
equivalent) is considered to increase treatment capacity for BOD5 and NH3-N. TSS from the lagoon 
system is reduced by a new tertiary clarification process followed by tertiary filtration. Metal salt addition 
(alum or ferric chloride addition) with two possible injection points is considered for TP removal. Effluent 
BOD5, TSS, NH3-N, and TP loads would be reduced to a large extent with the various upgrades. However, 
as the flows increase because of growth, the BOD5, TSS, and nutrient loadings would increase, requiring 
additional capacity purchases and incurring more O&M costs from the City of Boise. 

 Alternative 3: Summer Canal Reuse and Winter Discharge to West Boise WRF. In this alternative, 
wastewater will be treated to meet Class A reuse criteria and conveyed to a nearby canal during irrigation 
season. Treated wastewater from the lagoon system would be discharged to West Boise WRF during non-
irrigation season (winter months). Similar to Alternative 2, treatment capacity would be improved by the 
combination of lagoon intensification, metal salt addition, tertiary clarification, and tertiary filtration. For 
the water reuse option, disinfection is required to achieve Class A reuse criteria. An agreement with a local 
canal or ditch company is required for this alternative in order to discharge into the receiving body of 
water. Additionally, a pipeline will be needed to convey the flow to the canal or ditch. 

 Alternative 4: Summer Canal Reuse and Winter Canal Infiltration. This alternative considers sending the 
effluent to the nearby canal for water reuse in irrigation season with groundwater infiltration in 
non-irrigation season. No treated wastewater would be sent to West Boise. An MBBR would be 
constructed for BOD5 polishing and total nitrogen removal from the lagoon effluent. Tertiary clarification 
and tertiary filtration, together with metal salt addition, would help with TSS and TP removal. Disinfection 
would be implemented to meet the pathogen limits for Class A reuse. An agreement with a local canal or 
ditch company is required for this alternative in order to discharge into the receiving body of water. 
Additionally, a pipeline will be needed to convey the flow to the canal or ditch. 

 Alternative 5: MBR with IPDES Discharge and Solids Handling. This alternative considers discharging 
100 percent of the effluent directly to the Boise River, requiring the District to obtain its own IPDES 
permit. A new MBR facility would be incorporated at the WLTF to achieve the treatment criteria. This 
would take the place of the lagoon system, but one lagoon would be used for a level of equalization 
upstream from the MBR. New unit processes include fine screening, MBR (bioreactor and membrane 
tanks), UV disinfection, and solids handling. This system would reduce BOD5, TSS, NH3-N, and 
phosphorus to levels that would meet Boise River IPDES permit requirements. 

Figure 4-1 shows a site plan with the locations of all the facilities for all alternatives. 

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-15 

 

 

Figure 4-1. Site Plan showing the New Facilities for All Alternatives  

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-16 

 

 

This page intentionally left blank. 

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-17 

 

4.3.1.2 Solids Treatment Enhancement Alternatives 

Three different solids treatment handling alternatives were developed and evaluated. They are 
summarized as follows: 

 Alternative A: Solids Dredging by a Contractor. In this alternative, third-party contractors would 
remove the solids from the settling lagoons. The District has removed solids this way in the past. 
The process involves dredging the solids from the settling lagoons and then pumping to dewatering 
equipment (a trailer-mounted centrifuge or belt press). The dewatered solids are hauled and disposed 
of in the Ada County landfill. 

 Alternative B: Solids Dredging and Dewatering by the District. In this alternative, the District would 
purchase dredging equipment and install a permanent dewatering facility at the WLTF. District staff 
would dredge and dewater the solids. Similar to Alternative A, solids would be dredged from the settling 
lagoons and pumped to the dewatering equipment. The dewatered solids would then be hauled and 
disposed of in the Ada County landfill. 

 Alternative C: Aerobic Digestion and Dewatering by the District. This alternative includes constructing a 
new aerobic digester, along with thickening and dewatering facilities. The solids generated by the lagoon 
process would be stabilized using the aerobic digester to produce Class B biosolids. 

In the following analysis, Liquids Treatment Alternatives 1 through 4 include the costs for Solids 
Treatment Alternative A. Separate digestion costs are included in the capital costs for Liquids Treatment 
Alternative 5. 

Alternative B, Solids Dredging and Dewatering by the District, and Alternative C, Aerobic Digestion and 
Dewatering by the District, were evaluated to see if capital investment carried out by the District would 
result in lower overall costs when compared to Alternative A. This analysis is only applicable for solids 
generated in Liquids Treatment Alternatives 1 through 4. 

4.3.2 Alternative Selection and Decision-making Process 

The wastewater treatment system alternatives, including liquids treatment and biosolids, were developed by 
Jacobs with direction from the District. Jacobs conducted workshops for the District to discuss each 
alternative. Jacobs then facilitated the evaluation and ranking of each alternative together with the District. 

This section lists the different evaluation criteria used in assessing each alternative. Evaluation criteria are 
broken into two main criteria categories: nonmonetary and monetary. 

To support evaluation and strategic plan alignment, District staff and Jacobs developed the following 
nonmonetary evaluation criteria based on the objectives in the District’s Statement of Purpose 
(Chapter 1.1.1) and discussions at the workshop: 

 Safety 
 System reliability 
 Affordability 
 Water self-reliance 
 Public partnership 

The following chapters present definitions for the five nonmonetary criteria (quantity metrics were also 
developed for each criterion). 

DRAFT



Wastewater Lagoon Treatment Facility Plan 
 

  

231024095143_ee753322 4-18 

 

4.3.2.1 Safety 

Safety was evaluated as a planning criterion. This factor considers protecting public and employee health 
relating to wastewater collection, treatment, and clean water use. Chemical use increases the chemical 
hazards. Some mechanical or electrical equipment increases electrical hazards and fire hazards. 
The complexity of equipment also brings up the safety risk to employees. Overall, safety is the primary 
priority for any design and associated unit process being constructed. All alternatives will provide a safe 
environment for District employees and the public, but the levels of risk and associated safety 
requirements will be higher from one alternative to another. 

4.3.2.2 System Reliability 

A qualitative examination of how common and historically predictable each treatment system operates 
was performed to evaluate this planning criterion. Additionally, the propensity of each system for upsets 
(typically represented by the degradation of WLTF effluent) and the ramifications of those upsets were 
considered for the planning criteria. 

4.3.2.3 Affordability 

Affordability relates to keeping competitive rates and fees with neighboring utilities while providing high 
levels of service. More advanced unit processes typically have higher capital costs but lower O&M costs for 
the District, whereas lower capital investments ultimately result in higher O&M charges. This is because 
increased capital costs typically results in better treatment, thereby lowering O&M costs to the City of 
Boise. However, District O&M will increase as more advanced treatment unit processes are added to their 
system, albeit lower in comparison to O&M charges from the City of Boise. A balance between capital 
investments and O&M charges is needed to ensure affordability for the ratepayers. 

4.3.2.4 Water Self-reliance 

The ability to increase community water self-reliance was evaluated. Water self-reliance recognizes clean 
water as a resource to be used to support patron desires. Beneficial reuse of water cleaned by the District 
to augment existing water supplies improves water self-reliance. 

4.3.2.5 Public Partnership 

Future opportunities of partnership with stakeholders as a community resource is considered as a 
planning criterion. This will include providing Class A reuse water to District patrons or clean water to 
nearby waterbodies. 

4.3.3 Comparison of Technical Features of Wastewater Management 
Alternatives 

This section describes the technical aspects of the final wastewater alternatives while considering the level 
of treatment for the various wastewater constituents. Advantages and disadvantages of each system are 
also presented. 

4.3.3.1 Alternative 1 – Do Nothing/Status Quo 

The existing wastewater treatment process at the District WLTF is a lagoon system. When first constructed 
in 1982, the hydraulic residence time (HRT) was typical for a typical lagoon system. However, as flows 
have increased, the HRT had decreased to about 6 days and was operating much less like a true lagoon 